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1. dJLEE (Test Recipe)
KAIL (RSS 15) (NR) 100 (EEH)
HAFh—R>TSvH (Carbon Black) 50
FIoFoRTALREFAIL (Process 0il) 5
ATT) U (Stearic Acid) 1
N (Zn0) 5
B =’ (Sulfur) 2.5
&R CM (C2Z) (CBS) 0. 7[EERkE]
2. HER#ER (Test Results)
S# (phr) #v39hA CZ-T0N (1. Ophr) #vt3- CM-G (0. 7phr)
Bo & FTERR Y (min, sec) 20” 2' 30"
Li—=—Xa—FiE& (Mooney Scorch Test) : M L1, 125°C
Vm 30.0 31.5
ts (min) 18.8 18.8
t 35 (min) 20.2 20.3
t 430 (min) 1.4 1.5
FaS5RAFA—42—5ER (Curelastometer Test) : 6 ==+3° , 2mm, 140°C
t 10 (min) 1.4 7.6
t 90 (min) 13.0 14.5
t9o— t10 (min) 5.6 6.9
5|5EERER (Tensile Test) : 140°C X 15min. 7 L A ks
T8 (MPa) 28.5 28.5
EB (%) 570 570
M200 (MPa) 7.1 7.3
M 300 (MPa) 13.3 13.5
Hs (JIS, A) 64 64
BIsEERED /NS5 Y X (Unevenness of tensile strength) : 8n-1 (h=12)
T8 (MPa) 0.94 1.58
EB (%) 9.4 21.8
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